: ‘ertificate No.(Df .C.665
AIR RECEIVERS. Certificate No.(Df .C.665)

Register of Shipping.

{Jﬂrf of AugshBareg

Nalmedy Str.8

7th September, 1991

This s to Certtly

Heinrdoh K. Schneider i

the “-undersigned  Survoyer o 1his Nocicty did —al  the request of
kéessr':;. Kaschinenfabrik Augsburg-Nirnberg AG. of Augsburg

altlend their Works on the 7th September, 1951 Jor the purpose of

inspecting and testing  one sesmless S.M.Steel air receivers,

made lo the order of Wessrs. Schenps & Installatievedr. of Ijesselmonde
a, proved plan Nol M 925 - date of approval 8th February, 1937 .
and intended /i)l' the eugine Ro. “50524/525

The material has been tested as rvequived by the rules. and the
scantlings of the air recéiver are in accordance with the approrved plan.
Each air receiver was, in the presence of the undersigned, tested
by hydraulic  pressure  to 60 kg/ cn® oo pan sk somnek — and

ound satisfuctory.
Jound satisfe 4 PARTICULARS.

RECEIVER | LENGTH. . INTERNAL THICKNESS.  TENSILE STRENGTH. ELONGATION. | BENDS.
NUMBER. | DIAMETER. i
doe. | Decaees.

$ Tnm' LN
3 !ﬁ. ﬂ ﬁ kg.p.sq.mm 200 mm 3
10886 = 1820 250 8,5 61,8 18,0  180°%o0d
! ‘ Yield pojnt '
kg.p.sq.mm
40,8

|

Identification Mark:—
N0 10886/2088
LLOYD'S TEST.
- 60 atm, : VM
W.r. 30 atm. . SN - 7 e
H. K. 8. 7. 9. 51

S
This Certificate is issued upon the terms of the Rules and Regi
‘While the Commiittees of the Society use their best endeavours to

¢ unde that neither the Socicty nor any Member of any of its Co ny circumstances whatever to ve held responsible for
any in any report or certificate issued by the Society or its S entry in the Register Book or other publication of

the Society, or for any error of judgment, default or negligence of an £ ittees or any Member thereof, or the Surveyors, or other
0r Agents of the Society.”

unctions of the Socicty are properly executed, it is to

(Cert, AR.) m 42 T. (MADE AND PRINTED 1% ENGLAND)







